



INSPECTION REPORT

REPORT No. MQC- 7353

CUSTOMER

[Redacted Customer Name]

VENDER

[Redacted Vendor Name]

DATE

November 27, 2023

PART NAME

S COUPLING

ORDER No. (9821067)

65-3806

P/1 No

[Redacted P/1 No]

PART No.&LOT SIZE

Y-160F-08S-VAAP 10PC

INSP.DATE

2023年11月27日

SPEC.NO.

[Redacted Spec No]

INSPECTOR

N.MAKII

INSPECTION ITEM	INSPECTION PLAN	INSPECTION RESULTS
1. VISUAL INSP.	100% INSPECTION	SATISFACTORY
2. OPERATION INSP.	100% INSPECTION	SATISFACTORY
3. LEAKAGE TEST (TEST PRESSURE 0.1MPa×1Min)	SAMPLING INSPECTION	NO LEAKAGE
4. HYDROSTATIC TEST (TEST PRESSURE 30.75 MPa × 1Min)	SAMPLING INSPECTION	NO LEAKAGE

CONCLUSION	ACCEPTANCE	REJECTION
------------	------------	-----------

APPROVED S. Kamakura

PREPARED N. makii

QUALITY ASSURANCE SECTION NAGANO PLANT

THE YOKOHAMA RUBBER CO.,LTD